VED INDUSTRIES

Test Report
Customer Name  VED INDUSTRIES
Place KAGAL Serial Number VEDOOO67
Date 25-11-2022 Report Number VEDROOOG67
Product Code CP/19,0rder No20946 Bag Type Four Loop
Standard 1SO21898 Test Name: Cyclic + Load of Failure Test
Test Details
Bag Capacity(kg) 1000 UN Load Test Value(kg) 0
UN Load Ratio 4:1 Peak Load Test Value(kg) 5000
Peak Load Ratio 5:1 Cyclic Load Test Value(kg) 2000
Cyclic Load Ratio @ 2:1
Bag Specifications
Body 135 gsm (30%recycle) Skirt N/A
Dimension 75x85x95cm Dimension N/A
Top Spout N/A Bottom 135 gsm (30%recycle)
Dimension N/A Dimension 75 x 85cm
Bottom Spout N/A Lifting Belt - 40mm/ 28 grm/m
Dimension N/A Dimension 4 x26 cm {60+40m}
String N/A Sewing Method u+2
Dimension N/A Sew Type ~hrss
Thread - 3000 Denier Dust Proof No
Construction u panel corner loops with tunnel,test on four loops.
Results of Test
Tear No UN Load(kg) --
Righting No Cyclic Load(kg) & No of Cycles = 2054 & 30
Stacking No Peak Load(kg) 6006
Topple No
Suitability No Granules Filled(kg) 390
Test Pass/Fail Results
UN Load Test Peak Test Pass
Cyclic Test Pass
Comments
burst at bottom seam
Tested By \erified By Approved By
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VED INDUSTRIES

Detailed Test Report
Customer Name VED INDUSTRIES
Place KAGAL Serial Number VEDOOOG7
Date 25-11-2022 Report Number VEDROOO67
Product Code CP/19,0rder No20946 Bag Type Four Loop
Standard 1SO21898 Test Name: Cyclic + Load of Failure
Test

Test Details Results of Test
Bag Capacity(kg) 1000 Granules Filled(kg) 390
UN Load Test Value(kg) 0 UN Load(kg) --
Peak Load Test Value(kg) 5000 Cyclic Load(kg) & No of Cycles 2054 & 30
Cyclic Load Test Value(kg) 2000 Peak Load(kg) 6006
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Test Pass/Fail Results

UN Load Test - Peak Load Test Pass
CyclicLoad Test (PSS
Suitability No

Comments

burst at bottom seam
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